OWNER'S

MANUAL



English (EN)

Before using or assembling the product read the document very carefully. Please keep the manual
as you may need the included information in the future. The product is under|
international patent, trademark and copyright protection. If you cannot find the|
instructions in your language please visit www.tegball.com

SPECIFICATIONS OF THE PRODUCT CONTACT: Tegball International Limited

The product can be used
by wheelchair users.

This product is certified by:

2001/95/EC. General Product Safety

Dimensions: Street: Expo tér 5-7 Directive EN 14468-1:2015 (where relevant) LISTED °
City: Budapest : v
3000x1700x900 [mm] AR F | E(\)

Total weight: max 148 kg Postal code: 1101

purposes.

A -
3+
v "=k
Keep horizontal. It is forbidden to use the table in Do not wear jewellery or Do not use in case of Do not leave children unsupervised If the security label with ~ Move the table carefully
extreme weather conditions It is forbidden to jump, watch during the assembly ~ missing or defective around the table (including setting-up ~ the serial number is
(storm, lightning, under -20 and stand, sit, lean on or kick  or playing parts. and storing periods as well). Not damaged or removed,
above +40 degress Celsius). the table. allowed under age of 3. the warranty is invalid!

INSTALLATION (OPTIONAL)

Please read and follow these instructions carefully. Before starting the installation, please make sure that all assembly instructions are completed properly and you have all the necessary screws and anchors as well as
required installation tools listed.

IMPORTANT: Move the TEQ One table carefully. It always should be carried by at least two adult people lifting it. Never push or pull the TEQ One table on the floor as it can cause damage to its parts.

INSTALLATION CONDITIONS

The recommended size of the Tegball court is 10 m long, 8 m wide and 4 m high. The TEQ One table is positioned
symmetrically in the middle of this 10 m x 8 m rectangular area. If the TEQ One table is located outdoors,

a1,5mx 1 mxminimum 0,1 m deep concrete or asphalt base is required.

ATTENTION! The thickness of the asphalt or concrete base is very important. If it does not reach the required
0,1 m do not start the installation!

INSTALLATION TOOLS POWER REQUIREMENTS OF INSTALLATION TOOLS

Q2 pieces HILTI M12x50 galvanized hexagon screws (DIN 933; 1SO 4017) Rotary hammer Impact wrench

Q 2 pieces HILTI HKD-SR M 12x50 drop-in (flush) anchors o y o] P

Q& HILTI HSD-G M12x50 or HSD-M 12x50 setting tool Q Voltage: 220 V Q Voltage: 220 V

& Rotary hammer ) Q Chuck:"z square drive Q Single impact energy: 2 Joule
& Impact wrench Q Maximum torque: 45 Nm Q Full hammering frequency:

5200 impacts/min
For installation steps go to page 38.

HANDLING & MAINTENANCE

The TEQ One table must be set up properly. This is not only for better gameplay experience but also for your safety. Please follow these instructions:

Clean the surface with warm water and use a mop (DO NOT use any abrasive sponges). Regular maintenance is essential to keep the TEQ One table safe and reliable. Before each use, visually inspect the TEQ One
table to ensure that the product is usable (all part are intact, free from deformation, cracks and fractures). At least twice a month check all screws, nuts to ensure that they function properly (it is recommended to check
the bolts more frequently in regular use). The fasteners are coated with adhesive which acts during the first assembly. The adhesive can prevent the self-loosening of the fasteners, in case of disassembly
the adhesive loses its functionality. Please do not remove the adhesive from the fasteners. During the periods when your TEQ One is out of use, it is recommended to cover the product and store it. This way you will
have a better chance to avoid weather-caused damages such as fading of the tabletop or corrosion of the steel structure. Replacing any component with an improper part makes the table unsafe. Always use
original TEQ One components for replacements! In case of any question please contact us on support@teqgball.com

TEQBALL PRODUCT WARRANTY (EU,US)

Teqgball is proud to provide the following warranty (the “Warranty”) on its high quality products to its consumer Customers, beyond any other legal remedies or warranties that they may have under applicable law:
Risks/costs covered by the Warranty: latent product defects relating to materials and/or workmanship; shipping, packaging, handling and customs fees relating to product repair or replacement; repair costs;
Risks/costs excluded from the Warranty: product surface damage (except paint damage or rust caused by manufacturing defects, which are covered) ; damage caused by misuse, neglect, accident; damage caused
by not following any instruction in the Owner’s Manual; normal wear and tear; damage suffered in transport; damage suffered during or after a repair or installation by unlicensed third parties; potential, indirect,
incidental, special, punitive or consequential damage, even if informed of the possibility of such beforehand;

Warranty period: 2 (two) calendar years from date of delivery to the Customer; Warranty claim window: unless otherwise specified in applicable law, 10 (ten) calendar days from the date damage was noticed
or should have been noticed; Proof of claimed damage or costs: photo or video of damage accompanied by photo of serial number; costs substantiated by written documentation; Format of warranty claim:
email to support@teqgball.com or fax to +353 (85) 748 5613, including (a) proof of claimed damage or costs, (b) proof of purchase including date of purchase, and (c) proof of resale if resold to another consumer;
Remedy of warranty claim: within 20 business days of receipt of a valid warranty claim, Tegball shall provide, at the Customer’s option and at Tegball’s expense, either (1) a full refund of the purchase price to
Customer’s bank account located in the country of purchase, (2) replacement with a table in the same range shipped to Customer’s address located in the country of purchase or (3) repair or replacement of a
damaged part (at Tegball's discretion). In each case, Tegball may reclaim the damaged table or part.

Claims after warranty period: beyond the warranty period, Tegball provides quality repair services through its network of certified professionals, at the Customer’s cost.

No distributor or agent may vary the terms of this Warranty. If the terms of this Warranty contradict the terms of a sales contract entered into by Tegball, the conditions specified in such contract shall prevail.

PRODUCT LIABILITY

The Tegball product you have purchased (the “Product”) is manufactured to the highest industry and safety standards (including EN 14468-1:2015; UL 962) and Tegball constantly performs quality and safety testing to ensure that these
standards are maintained or exceeded. Nevertheless, no product, especially one with heavy or moving parts, is completely risk free.

SERIOUS INJURY OR DEATH MAY RESULT FROM NOT FOLLOWING THE INSTRUCTIONS IN THE OWNER’S MANUAL, IN WHICH CASE TEQBALL AND ITS ASSOCIATED ENTITIES AND PERSONNEL DECLINE ALL LIABILITY!
IN ALL CIRCUMSTANCES, AND TO THE FULLEST EXTENT ALLOWED BY APPLICABLE LAW, TEQBALL'S LIABILITY RELATING TO DIRECT DAMAGE SUFFERED IN RELATION TO THE PRODUCT SHALL BE LIMITED TO (1)
$100,000 (ONE HUNDRED THOUSAND USD) OR (2) ACTUAL SUBSTANTIATED DAMAGES, WHICHEVER IS LOWER.

NO LIMITATION OF LIABILITY SHALL APPLY TO INJURY OR DEATH CAUSED BY TEQBALL'S GROSS NEGLIGENCE OR TO ANY OTHER DAMAGE THAT MAY NOT BE LIMITED BY APPLICABLE LAW.

IN ALL CIRCUMSTANCES, AND TO THE GREATEST EXTENT ALLOWED BY APPLICABLE LAW, TEQBALL DECLINES ALL POTENTIAL, INDIRECT, SPECIAL, INCIDENTAL, PUNITIVE OR CONSEQUENTIAL DAMAGE SUFFERED
IN RELATION TO THE PRODUCT, EVEN IF INFORMED OF THE POSSIBILITY OF SUCH BEFOREHAND.

Any liability claim must be substantiated by documentary evidence recorded within 5 calendar days of sustaining the damage and submitted to legal@teqgball.com (or by fax to +353 (85) 748 5613) within 10 business days of the same date,
unless longer claim windows are provided by applicable law.

PICTOGRAM DESCRIPTION

X2

44l.l 44lﬂﬂﬂ

Keep horizontal Tighten completely (7 Nm) Stop halfway (2 Nm) Repeat on both sides

ENVIRONMENT

The packaging is made entirely of recyclable materials, which you may dispose of at local recycling facilities. Contact your local refuse disposal
authority for more details of how to dispose of your worn-out product.

To help protect the enviroment, please dispose of the product properly when it has reached the end of its useful life and not in the household
waste. Information on collection points and their opening hours can be obtained from your local authority.




NMAHPO®OPIEZ I'lA TOYZ XPHXTEZ

Mpiv xpnaipoTroIfaere fj cuvappohoyioere aurd To Tpoidy, SIaAaTe autd To Keikievo pooekTIkA.KpariaTe 10 | 14 TIPOiOV propei va

To TTpoidv ival TMOTOTIOINUEVO GUHQUWVA WE TN:

QUAAGIO auTd, KBS OTO PEANOV UTTOPET VOl XPEIAOTEITE TIG TTANPOYOPIEG TToU TrEPIEXEI. To TIPOiGV UTTOKEITaI OE PP
TipooTacia BieBVoUg EUpEaITEXVIag, AoyOTUTIOU Kai TIVEUATIKNG IBI0KMaiag.Av Sev pTTOpETE va BpEiTE TIg Xpnotporoinei amo dropa o ~ \\
odnyieg atnv Biki) oag yAwoaa, emokegBeiTe Tov IaToToo www.tegball.com apagdio. \ /
AEAOMENA TOY MPOIONTOZ ENMIKOINQNIA: TEqbaH \nternaﬂona\ Limited 2001/95/EC General Product Safety Directive >/
AIAOTATEIC: 0806:Expo tér 5-7 \,

M6An:BoudaméaTn

EN 14468-1:2015 (610U 10X UEI) Wlﬂ.'!g:!'wEml'Jm, ’: | -|- EOo
et

AZOAAEIA KAI TPO®YAAZEIZ

MapakaloUpe, akoAouBNGTE TIPOTEKTIKA TIG AKGAOUBEG 0BNYiEG AUTEG KABWG GUVAPLIOAOYEITE TO TPATTECI AITAUATA OXETIKG HE TNV eyyUnan Sev Iox0ouv, av n cuvappoAoynan eivar Aaveaopévn.To Tparmég TEQ One
eival éva e10IKA oxeSIOoPEVO TIPOIGV OTTAICHOU yia aBANTIONS Kai gival akaTGAANAO yia GAAEG XPHOEIG. A
-

s 7
W%

3000x1700x900 [mm]
ZuvoAiké Bapog: max. 148 kg

Xwpa:Ouyyapia
Tayudpopikég kwdikag:1101

Amvopcuzml va

XPNOIHOTIOIEITE TO TPATIE) OF . , . . Mnv empémete og Taidid va Traifouv Eavn ETIKéT(] ) )
KparoTe o€ opiovTia B0 QKpaieg KalpIkEG Mn fopdre koopnaran Mnv TO XPNOILOTIOIETE  yuypig eTTITAPNON KOVTE OTO TPATTEC! uctpu)\s!ag pe Tov MeTakivioTe TIPOOEKTIKG TO

ouvBrkeg(kararyideg, AmayopeUetal va Tm3Are, va pohol katdi §\ap><uq OF TIEPITITLIOT (aKOpa Kal kaTé TV aTToBrikeuon Kal OEIpIaKo GP"SHO £xel TpaTTEQ

aoTpamég, katw am 20 ° C OTEKEOTE, va KaBioETe, va g auvappoAbynang A EMeimovTwy i TNV GUVAPUOAGYNON).AeV ETITPETTETAI KaraoTpagei f

Kal Trévw amé +40 BaByolg aKoupmare f va khwrodre o £/00W TaiGere. EAQTTWLATIKGY Vi NAIKIEG KATW Twv 3 TEWV. agaipeBei, n

Kehaiou). Tpaméd) £5aPTNHATRV. eyynon eivai akupn!

ErKATAZTAZH (MPOAIPETIKA)

AlaBdaoTe kal akoAouBAOTE TIPOCEKTIKA QUTEG TIG 0dnyieg.Mpiv EekivAoeTe TNV eykatdoTacn, BeBaiwdeite 6T GAeG o 0dnyieg ouvappoAdynong éxouv oAoKANpwOEei owaTd Kai 6Tl EXETE avapEépel OAEG TIG ATTAPAITNTEG
Bideg kar aykUpia KABWG Kal Ta aTTapaiThTa EPYAAEia EYKATEOTAONG.

ZHMANTIKO: MeTakiviioTe TpooekTiké To TEQ One table.lMpémel TavTa va HETAQEPETAI KAl VA QVUWWVETAI TTAVTA TOUAAXIOTOV a1rd SU0 eVAAIKEG. MoTé unv mECeTe A TpaBare To TEQ One table oTo aTwya,
KaBWwg PTTopEi va TTpokANBei {nuIG oTa £EAPTAPATA TOU.

OPOI EFTKATAZTAZHZ

To ouvioTWpevo PEyeBog Tou Xwpou Tegball £xer pikog 10 m, TTAGTOG 8 m Kal Uwog 4 m.To TEQ One table TotroBeteital
OUUHETPIKG 0TO MECO aUTAG TG opBoywviag m@dveiag 10 mx 8 m.Edv 1o TEQ One table BpiokeTtal oe e§wTepIKOUG
Xwpoug, og 1,5 m x 1 m x TouhdyioTov 0,1 m BdBog okupodépartog rj BEan ao@aATou.

MPOZOXH! To mayog TG Baong ao@dATou fj okupodEPaTog gival TTOAU anpavTtikd.Edv dev @Tdoel To aTrartoupevo @
0.1 m pnv gekivijoeTe TV eykaraotaon! \ om

10m
EPrAAEIA EFTKATAZTAZHE AMAITHZEIZ IZXYOZ NA TA EPFAAEIA ETKATAZTAZHZ
Q2 TELI(%(XIC( HILTI M12x50 yaABaviopéveg Eﬁde\{ag Bideg (DIN 933; ISO 4017) MepIoTPOQIKY TQUP NoApiké KAeidi
Q 2 repéiyia aykUpia HILTI HKD-SR M 12x50 eyxUoewg (flush) o o]
& EpyaAeio puBuiong HILTI HSD-G M12x50 A HSD-M 12x50 Q Tdaon:220 V. @ Q Taon: 220 V.
& MepioTpoPikd oPuUPi ) Q Took: ¥z TETpaywvIkog odnyog Q Evépyeia amhng kpodang: 2 Joules
& Mahpiké KAeIdi & Méyiot potr:45 Nm Q MAfpng auxvomTa apupnAamang: 5200 kpoUoeig/AeTTO

IMNa BApaTa eykatdoTaong HeTaBeite oTn oeAida 38.

XEIPIZMOZ KAI ZYNTHPHZH

To 1patéq TEQ One TpéTel va cuvapuoAoynBei cwoTd.AuTé eival atrapaitnto, 6x1 HOVO yia TNV péyioTn aBAnTIkr epTreipia, aAAd kal yia Tnv Sikr oag ac@dAcia.MapakahoUe, aKOAOUBAOTE TIG TTAPOKATW 0Bnyieg:

KaBapidete Tnv em@dveia pe ¢eaTté vepd kal Tavi (MHN xpnoipoTroleite agouyydpia TpiBRg).H TakTik cuvtipnon eival atmapaitnt yia va gival To Tparmedl TEQ One ac@aAég kal agidmmoTo.lpiv ammé k&be xprion,
eAéyETe oTrTIKG TOV TTivaka TEQ One yia va BeBaiwBeite 0TI TO TTP0oidV eival XpnoigoTroInaipo (GAa Ta pépn eival avéTraga, Xwpig TTapapdpewan, pwypEg kal atracipara). TouAdxioTov 800 @opég To priva eAEyETe OAeG
TIg Bideg kal Ta e§apTApATA TIAKTWONG Yia va BeBaiwBETE OTI AEITOUPYOUV OWOTA (CUVIOTATAI VA EAEYXETE TUXVOTEPA T PTTOUAGVIA TTOU XPNOIWOTTOIOUVTOI OUXVOTEPA O€ KAVOVIKN XpAon).Or ouvdeTripeg
€MKAAUTITOVTAI PE KOAAQ TTOU Spa KATA TV TTPWTN CUVOPHOASGYNan.H KOAAa UTTOpED va aTTOTPEWE! TNV AUTO-XAAGPWON TwV CUVBETAPWY, OE TIEPITITWON ATTOCUVAPHOAGYNONG N KOAAQ XAVEl TN AEITOUPYIKOTNTA
n¢.MapakaAeioTe va unv agaipeite TNV kOAAa até Toug ouvdeTApeg.Ta T Tepiodo TTou dev xpnoipoTroleite To TEQ One cag, cuvioTaTal va SITTAWOETE TIG ETTIPAVEIEG, Va TO KAAUWETE Kal VA TO aTToONKEUOETE O
eowTePIKG XWpPo.Katd autdv Tov TpdTTo, €ival ao@aréaTtepo OTI Ba aTroPUYETE {NUIEG TTOU TTPOKaAOUVTal ATTd TIG KAIPIKEG OUVOAKES, OTTWG To EEBWIpIOTHA TNG EMQPAVEING i} N 0&eidwan Twy HETAANIKWY pepwv.H
QVTIKATAOTAOT OTTOIOUBATIOTE £APTANATOG OTTd aKATAAANAQ €§PTAUATA KABIOTA TO TTPOIdV avao@aAég. XpNOIHOTIOIETE TTAvTOTE aUBEVTIKA e§apTtidata TEQ One yia Tv avTikatdoTtaon dAMwvIla oTroladATToTe
£PWTNHA, ETIKOIVWVAOTE Jadi ag oTnv nAEKTpovikn dielBuvan: support@tegball.com

EFTYHZH NPOIONTOZ TEQBALL (GR, CY)

HTegball Bpioketalonveuxaplo BEon vampoapepet Tvaxkdoubn eyydnon («Ewunm»)vlumupn)\mmtorrrmcnpaovmrmorwc WBUITEGTIEACTES TG, TEPA.ATO TG OTOLECH NOTE ANOZNWICELS Kmewunoatcmunmwpowotmmac
vopOL Klvéuvom(oommu KOAGTTTOVTOLCIS T Eyy0non: Jnepkpavi) EAaT TupamauAu van KOTAOKELI G, LETapOPLKEEE0D0, £§05a.0uoKeEVactag, SIBIUICTIKAKALEKTEAWVICTUK KOO OXE TUKLIE TNV ETIOKEUK] 1] TNV OV TIKIITAO Ton rounpowv‘roq
KdoTogemuoKeung. Kivbuvoikdatmiou evkaAiTrovTaLard Trv Eyyinan empavelakt) Znpid TouTpoiovTog (EKTog andeAat TwpaaBagric r ogelSwong Adyw kataokeuaotkod AdBoug, TaorolakaAdTTrovTal), A TU TIOEKUYE MO N GWOoTT
Xprion, TIapdAeupn, TOXIHC, ZNHLATIOV TIDOEKIE AT TNV I CUHHGA(pLION e TG o8ryies Tow ByxetpiBlou Xprotn, cuviieng (peopdAdywxphiang, ZnHidkatd v e Tagpopd, {nHidkatd mveruokeu fouvapLiohdynon arb tptra, pnefovaiodotnpiéva
TG, SuvTrud’, Epean, Tuxald, 10U Zpid, TipOGTIIO 1 GUVAKGNOUEN G, QKOG KL QY UTLEXE TIPOYOVLEVT] YT TI; TUBAVTITEUG Tou val Tipokie. MeploBog wanabog g eyybionc: 2 (500) niepohoviaid €T aro T nuepoprva
Tapdboons otov MeAdm, I G20V O LOXDOVTAG VOHOG SevTPOBAETEL SlapopeTid, T0 (Béxa) UEPOAOYIaIES NEPES aTd TV NEEPATIOL TIONATNPABNKE N ZNHr Baérpene varapatmpret
cmnmbpu;ntwmquu’rwpmplaqn Bmaormmum,amoumamwwpwmroquleuouoetpac £YYPOPL Y0, T KOO TIOL TIpOEKLYaY. TOTIOG EYYUITTUCOD CRUHCITOG: e NAEKTPOVIKG TaxudpoLIEio ot StetBuvon
support@ﬂ%baloomnusqmlftﬂo+353 (85) 748 5613, eruouvdrTrovTag; (a) anodeifels TG Znuuds f Tow kdoToug, (B) anddeign ayopd GTou va epipavideTal N npepounvia ayopds, (y) anddegn petarwinang, av HeTaBRaomke oe GAAOV XproTn.

W EVTOG 20 EpYGoY WV NHEPLV T TV AN evEg EyKupou eyyurTTKo artriiertog, 1y Tegbal BaTtpocpeper kat eTuhoyr Tou MeAdtn Kat pe &506a g Tedball ette (1) rihripn aréBoon Tou Ty riaTog TG ayopds oe
}\ovaampb Tpdm:‘(ac TDU MeAdm omvxwpaayopds, lte (2) avTkaTdoTaon He GAAC TPArE] MapGHOLWV XapaK T PLOTIKLV Tiou Ba TiapaboBel atnv SletiBuvan Tou MeAdm oty xwpa ayopds, eite (3) etiokeur f avikartdotao) (kat eTuhoy mg
Teqball) Tow KaTECTPAEVOL PEPOUS TOLTIPGIVTOS. H Tegball rtopel va Zierioet va mG TapaSo6el T KATeTTPayUEVD TRaTEEZ f Epog autol. Araiprta Hed mrv NN TG TepuoBou eyydnorg: LeTd v TieploSo eyyunon;, n Tegball mpocpépet
TIOWOTIKEG UTTNPETIES ETUOKELNG HETW EVOC SIKTHOL TRCTOMOWNHEVLIV ETaYYEALITTILY, e £605a tou MeAdtn, Kavévag LETarwAmig f Umopikos avTrpdawitog Sev LMopei va tporonioujoet Toug 6poug e Eyyunong autric. Avoatdpotautiie e
EyyUnong avTiBev TaL Toug GPpoUG KATIOLow GUBoAGoU TILANCNG Ttou civaye N Tegball, ToTe UTEPLoXUOUV OLOPOL TOL CURBOACIOU.

EYOYNH NMPOIONTOZ

To Tpoiév Teqball TToU ayopdoare (To «[Mpoidv») €xel KATAOKEUOOTET cuunpwva HE TO oun)\OTepu TrpOTU‘ITG KATAOKEUNG Kal TTOIOTNTOG (Uuumpl)\uuﬁavouavou Twv EN 14468-1:2015 kai UL 962) kai n Teqball
TIPOYHOATOTIONET CUVEXWG EAEYXOUG m)lommg Kai cccpu)\alag vlu va Baﬁalweal ot aum m npomnu mpouvml 1 Kl umpku)\umovml QaT600, Kavéva TTPOIoV, TTOG0 PAAAOV EKEiVa TTOU TTEPIEXOUV BApIG 1} KIVOUHEVT
pépn, Bev eival TeAgiwg akivouvo. MO aP AMNO THN M
ZYNAEAEMENEY ONTOTHTEZ KAI TO I'IPOZQI'IIKO THZ APNOYNTAI KA@E EYGYNH'ZOBAPH ZQMATIP H BI\ABI— ‘H KAl GANATOZ MMOPEI NA MPOKAH®EI AMO TH MH *YMMOP®Q>H ME TIZ
YNOAEIZEIX TOY MAPONTOZ EXIEIPIAIOY XPH3TH, YE AYTHN THN MEPINTOYH H TEQBALL KAI TA YYNAEAEMENENA ME AYTHN MPOZOMA KAGQF KAI Ol EPTAZOMENOI AEN
ANAAAMBANOYN KAMIA EYOYNH!ZE KAGE NEPINTQXH. KAI ¥TO MEFIZTO BAGMO NOY ENITPENEI H IZXYOYZA NOMOGOEZIA. H EYOYNH THE TEQBALL *XETIKA ME AMEZEZ ZHMIEZ NOY
NPOKAHOHKAN ZE >XEZH ME TO I'IPOION I'IEPIOPIZETAI 1) ZTA 100 000 EKATO XII\IAAEZ USD H 2 ZTO I'IPAFMATIKO YWOZ TON ZHMIQN noy I'IPOKI\HOHKAN 0OnoIo AMO TA AYO EINAI
AO QBA A Az NO A

M

XAMHAOTEPO.AEN 12X MO
MNEPIOPIZETAI A0 I'HN IZXYOYZA NOMOOEZIA
KdaBe aitnua oxeTIKG pPe TNV €uBOVN TTPOIGVTOG TTPETTEI Va UTTOOTNPICETal ATTO ATTODEIKTIKG GTOIXEiR TTOU EA@PONCaV evidg 5 NUEPOAOYICKWV NUEPWY ATTE TNV NUEPOUNVia TTOU TIPOEKUWE N {nUIG Kal va uTroBaAAovTal
oTn Sieubuvon legal@teqball.com (1) pe @ag oto +353 (85) 748 5613) evidg 10 epydoIpwWY NUEPWY OTTO TNV idia NUEPOUNVIa, EKTOG Kal Qv O I0XUOVTAG VOUOG TIPOBAETTEI HeyaAUTEPO TTEPIBLIPIO.

EME=HIHzZH EIKONQN

S O‘;’f =20 x2

_mi _mil

KpatioTe o€ opigdvTia Béon BidwoTe TeAgiwg (7 Nm) BidwaTe péxpl 10 péco (2 Nm) EmravaAdBete Kai oTig U0 TTAEUpPES

NMEPIBAAAON

H ouokeuaoia gival Kataokeuaopévn €§ OAOKARPOU aTTé aVOKUKAWOIPG UAIKE, TO OTTOi0 UTTOPEITE VO ATTOPPIYETE OF TOTTIKES
£YKATAOTACEIG AVAKUKAWGNG. ETTIKOIVWVACTE PE TNV TOTTIKH apXr SIABEaNG ATTOPPINKATWY YIa TTEPICOOTEPEG AETITOPEPEIEG OXETIKA
HE TOV TPOTTO aTTépPPIYNG Tou PBappévou TTPoidvTog oag.lMla va Bondroete oTnv TTpooTacia Tou TrEPIBAAAOVTOG, aTToppiYTe TO
TIPOIOV owaoTa OTav €Xel @TACEl OTO TEAOG TNG OIdpKelag CwRAG TOU KOl PNV TO aTfoppiyeTe Hadi HE T OIKIOKA
aroppipparta.MAnpo@opieg yia Ta onueia GUANOYAG Kal TIG WPEG AsIToupyiag Toug Tropolyv va Ang@Bouv atréd Tnv TOTTIKA oag apxr.

13147
1101-090-010AA




2x &152 kg
(BOX 3/4 & 4/4) o 140
1510
LY ELE e —
(BOX 2/4) ) 2090
1x 846 kg @130 A148 kg
(BOX 1/4) 30 2090
o O

3000 mm

1500 mm

29 | 47
1101-090-010AA

3




6Xx
F1

< ——

(L S

RO RN

PN NN NNV NN NN NNV

purple
M8x85

30|47
1101-090-010AA

6Xx
F2
A
4

blue
(turquoise)

M8x75

4x

:

yellow

M10x35

8x
F4

green

M10x25

12x
F5

=

D8

©6




31147







33147

§ e




34147




C8 x1
\__,/——

2.

ﬂ.,,,;,,:.,,,::‘.na B
\




36 | 47
1101-090-010AA




37147







INSTALLATION (OPTIONAL)

(okaal) s il

BE3OMACHOCT M NPEOYNPEXAEHUA

2% (Alik)

INSTALACE (VOLITELNE)

INSTALLATION (OPTIONAL)

MONTERING (VALGFRI)

PAIGALDAMINE (VALIKULINE)

INSTALACION (OPCIONAL)

ASENNUS (VALINNAINEN)

INSTALLATION (OPTIONELLE)

ErKATAXTAZH (MPOAIPETIKA)

INSTALACIJA (OPCIONALNO)

AZ ASZTAL TELEPITESE (OPCIONALIS)

INSTALLAZIONE (OPZIONALE)

wE GFTvay)

MONTAVIMO INSTRUKCIJA (PARINKTIS)

UZSTADISANA (PEC IZVELES)

INSTALLAZZJONI (FAKULTATTIVA)

INSTALLATIE (OPTIONEEL)

INSTALACJA (OPCJONALNIE)

INSTALAGAO (OPCIONAL)

INSTALARE (OPTIONAL)

YCTAHOBKA (OMNMUMOHAIBHO)

NAMESTITEV (KOT MOZNOST)

INSTALLATION (TILLVAL)

INSTALACIA (VOLITELNE)

39 47
1101-090-010AA




40 | 47

102mm :

min.1,5m
L 215 mm

55 mm

Drill 2 pcs of 15 mm diameter deep hole with the rotary hammer 102 mm far from each other in the middle of the designated area.

saandll i) Caaatia (b o 102 Lagiy Alasall (58555 ) 52 28 ylan Bl 3 o 15 Loa 1 (ysas (i

Mpo6uinTe aBe Abn6oku Aynku ¢ gnameTbp 15 mm ¢ nepdoparop, Ha 102 mm pascTosiH1e efHa OT Apyra, B cpeaaTta Ha nocoyeHara 3oHa.

i SR B IR F (e BE R FR 2 o B BRI 102mm BR# 2 A E S 15 mm A9fL.

Vyvrtejte dva otvory o priméru 15 mm pomoci rota¢niho kladiva, vzdalené od sebe 102 mm, ve stfedu uréené oblasti.

Bohren Sie mit dem Bohrhammer im Abstand von 102 mm in der Mitte des vorgesehenen Bereichs 2 tiefe Locher mit einem Durchmesser von 15 mm.

Bor 2 stk af 15 mm diameter dyb hule med den roterende hammer, 102 mm veek fra hinanden i midten af det viste omrade.

Puurige margitud ala keskele péérdhaamriga 2kaks sligavat auku labimddduga 15 mm, teineteisest vahekaugusega 102 mm.

Perfore 2 orificios profundos de 15mm de didmetro con el martillo perforador a 102 mm entre si en el medio del area designada.

Poraa poravasaralla kaksi, halkaisijaltaan 15 mm:n reikaa osoitetun alueen keskelle 102 mm:n paahan toisistaan.

Au centre de la zone indiquée, a l'aide du marteau rotatif, percer 2 trous de 15 mm de diamétre, espacés de 102 mm.

TputoTe 2 Tepaxia Babiag otrAg diapéTpou 15 mm pe TV EPIOTPOPIKA oPUpa 102 mm PETAEU TOUG OTO KEVTPO TNG KABOPIoPEVNG TTEPIOXAG.

I1zbusite dvije duboke rupe promjera 15 mm rotacijskim ¢ekicem na razdaljini od 102 mm u sredini odredenog podrucja.

Furjon 2 db 15 mm mély furatot a furékalapaccsal egymastél 102 mm-re a kijeldlt terlilet kozepére.

Praticare 2 fori di 15 mm di diametro con il martello perforatore a 102 mm di distanza I'uno dall’altro al centro dell’area designata.

0—&) —nr~—%2 @ HLT, EHOEMOFIRIC 102 mm ORI TERZLS mmaiE /e 22 &3 £ 3,

Rotaciniu plaktuku isgrezkite 102 mm atstumu vieng nuo kitos dvi 15 mm gylio skyles nustatyto ploto viduryje.

Ar rotéjoSo amuru izurbiet 2 gabalus ar 15 mm diametra dzilu caurumu, lai tie ir 102 mm viens no otra, noradtta laukuma vida.

Haffer 2 hofor fondi ta’ 15 mm dijametru 102 mm ’il boghod minn xulxin bil-martellatura ¢irkolanti fin-nofs taz-zona assenjata.

Boor 2 gaten van diam. 15mm met de 102mm boorhamer ver van elkaar in het midden van het aangegeven gebied.

Na srodku wyznaczonego obszaru za pomocg miotowiertarki nawierci¢ dwa gtgbokie otwory o srednicy 15 mm, rozmieszczone w odlegtosci 102 mm od

Faga dois orificios de 15 mm de didametro com o martelo rotativo, a uma distancia de 102 mm um do outro no meio da area designada.

Executati 2 gauri adanci cu diametrul de 15 mm cu ciocanul rotativ la o distanta de 102 mm una de cealalta in mijlocul zonei desemnate.

C nomoubto nepdopartopa npocBepnute Asa rnybokmx otBepcTma guametTpom 15 MM Ha pacctosiHum 102 Mm gpyr oT gpyra B LeHTpe 0603Ha4YeHHOon
30HbI.

Izvrtajte dve globoki luknji premera 15 mm z vrtljivim kladivom 102 mm drug od drugega na sredini dolo¢enega obmogja.

Borra 2 st 15 mm djupa hal med borrhammaren. De ska vara 102 mm fran varandra i mitten pa det avsedda omradet.

Pomocou rotaéného kladiva vyvftajte v strede ur¢enej oblasti 2 hiboké otvory s priemerom 15 mm, ktoré budu od seba vzdialené 102 mm.

1101-090-010AA




Blow out the generated dust from the holes.

O (e A gl sl 7 jlall sl

M3anyxante nonyyeHus npu npo6usaHeTo Ha AYynKuTe npax.

W FLAAEE A HY IR BE

Vznikly prach z otvort vyfouknéte.

Blasen Sie den entstandenen Staub aus den Léchern.

Blzes ud det genererede stov fra hulene.

Puhuge puurimistolm aukudest valja.

Sople el polvo generado de los orificios.

Puhalla pois porauksesta syntynyt poly.

Soulffler les poussiéres hors des trous.

DuonTe TNV TTAPAYOUEVN OKOVN ATTO TIG OTTEG.

Ispuhnite nastalu prasinu iz rupa.

Fujja ki a keletkezett port a furatokbdl.

Rimuovere la polvere generata dai fori.

FELELT MR R LRELE T,

ISpaskite susidariusias dulkes i$ skyliy.

Izpitiet izveidojuSos puteklus no caurumiem.

Igbed ’il barra t-trab iggenerat minn gol-hofor.

Blaas de stof weg van de gaten.

Wydmuchac powstaty pyt z otworéw.

Sopre a poeira gerada pelos orificios.

Suflati din gauri praful format.

BbI,D,yVITe CKOMUBLLYKOCA B OTBEPCTUAX NblSb.

1z lukenj izpihnite nastali prah.

Blas ut uppkommet damm fran halen.

Vytvoreny prach vyfuknite z otvorov.

41147
1101-090-010AA




42 | 47

Strike the anchors into the holes with a hammer so that the top of the anchors are flush with the surface of the concrete.

Adle,all o ae 4 gie Callad JS Gl ) 0580 Cany 38yl Aad 5y 0l 3 cpilad]) (53 8

3abwuiiTe aHkepu B OTBOpUTE C YYyK, Taka 4e ropHaTa 4YacT Ha aHKepuTe [ja Ce n3paBHU C NOBBLPXHOCTTA Ha 6eToHa.

FEBE 6 BE R AT NFL A, LB P 1 TR BB R L R T 2R

Kladivem natlucte kotvy tak, aby byl okraj kotev zarovnan s povrchem betonu.

Schlagen Sie die Anker mit einem Hammer so in die L6cher, dass die Oberseite der Anker biindig mit der Betonoberflache abschlieft.

Sla ankerne ind i hulene med hamren, for at ankernes top bliver jaevn med betonens overflade.

L66ge ankrupoldid haamriga aukudesse, nii et ankrupoltide pealmine ots on jaab betooni pinnaga tasapinnasliselt.

Coloque los anclajes en los orificios con un martillo de modo que la parte superior de los anclajes quede a ras de la superficie del hormigon.

Ly6 ankkurit reikiin vasaralla niin, ettéd ankkurien yldosa on samalla tasolla betonin pinnan kanssa.

A laide d’un marteau, enfoncer les chevilles a frapper-expansion (a collerette) dans les trous de sorte qu'elles restent a ras de la surface du béton.

EykaTaoTAoTE Ta ayKUpIa PETa TIG OTTEG UE Eva OQUPI, ETOI WOTE TO TTAVW PEPOG TWV AYKUPIWV va gival TIPOCWTTO PE TNV ETTIYAVEIA TOU OKUPOOEUATOG.

Udarite sidra u rupe ¢eki¢em tako da vrhovi sidra budu na razini betonske povrsine.

Kalapaccsal Usse be a tipliket a furatokba ugy, hogy a tiplik teteje egy szintben legyen a beton feliiletével.

Fissare le ancorette nei fori con un martello in modo che la parte superiore delle ancorette sia a filo con la superficie del cemento armato.

7Y H—DLEEBR a2 ) = bOEE [FE—FHEICRD XN =TT ¥V =% BIAAE T,

|kalkite marvines plaktuku j skyles taip, kad, madrvinés virSutiné dalis baty lygi su betono pavir§iumi.

Ar amuru iesitiet enkurus caurumos, lai enkuru aug$dala batu viena Iiment ar betona virsmu.

Dahhal I-ankri fit-toqob b’martell sabiex I-gholi tal-ankri ikunu flaxx mal-wi¢¢ tal-konkrit.

Hamer de ankers in de gaten zodat de bovenkant van de ankers gelijk zijn met het oppervlakte van het beton.

Whi¢ kotwy do otworéw za pomocg mtotka, tak aby gérna czes$¢ kotew zrownata sig z powierzchnig betonu.

Coloque as ancoragens nos orificios com um martelo de modo a que a parte superior das ancoragens fique encaixada na superficie do betao.

Introduceti ancorele in gauri cu ajutorul unui ciocan, astfel incat partea superioara a ancorelor sa fie la nivel cu suprafata betonului.

BbenTte aHKepbl B OTBEPCTUA MOJIOTKOM Tak, 4TOObI NX BEpPXHAA YaCcTb Haxoaunachb 3anognnuo ¢ NOBEPXHOCTbLIO 6eToHa.

Sidro udarite v luknje s kladivom, tako da se vrh sidra poravna s povrsino betona.

Sla in ankarna i halen med en hammare sa att ankarnas éversida star jamnt med betongytan.

Kladivom zatl¢te kotvy do otvorov tak, aby horna ¢ast kotiev bola v jednej rovine s povrchom betonu.

1101-090-010AA




Use the HILTI HSD-G M12x50 or HSD-M M12x50 setting tool to widen the bottom of the anchors.

Lzl 31 aadis) HSD-M M12x50 s HILTI HSD-G M12x50.0sladll g8 s il

M3non3Bante MHCTPYMeHT 3a MoHTax HILTI HSD-G M12x50 unn HSD-M M12x50, 3a aa paswmpute AbHOTO Ha aHKepuTe.

/] HILTI HSD-G M12x50 3¢ HSD-M M12x50 %245 T H AR BE F2 A EEHE

Pomoci nastroj pro nastaveni HILTI HSD-G M12x50 nebo HSD-M M12x50 roz$ifte spodni ¢ast kotev.

Verwenden Sie das Einstellwerkzeug HILTI HSD-G M12x50 oder HSD-M M12x50, um die Unterseite der Anker zu verbreitern.

Brug HILTI HSD-G M12x50 or HSD-M M12x50 monteringsveerktgjet for at udvide ankernes bund.

Kasutage ankrupoltide péhjaosa laiendamiseks seadetdoriista HILTI HSD-G M12x50 voi HSD-M M12x50 seadet6oriista.

Utilice la herramienta de ajuste HILTI HSD-G M12x50 o HSD-M M12x50 para ensanchar la base de los anclajes.

Laajenna ankkureiden alaosaa asetustydkalulla HILTI HSD-G M12x50 tai HSD-M M12x50.

Utiliser I'outil de pose HILTI HSD-G M12x50 ou HSD-M M12x50 pour élargir les bouts des chevilles a frapper-expansion.

XpnoipotroifaTe 1o epyaieio puBuiong HILTI HSD-G M12x50 A HSD-M M12x50 yia va 81eupUVeTE TO KATW PEPOG TWV AYKUPIiwV.

Prosirite dno sidriSta pomocu alata za pode$avanje HILTI HSD-G M12x50 ili HSD-M M12x50.

Hasznaljon HILTI HSD-G M12x50 vagy HSD-M M12x50 feszit6huvelyt a tiplik alsé részének kiszélesitéséhez.

Utilizzare I'attrezzo manuale di posa HILTI HSD-G M12x50 o HSD-M M12x50 per allargare il fondo delle ancorette.

HILTI HSD-G M12x50% 7213HSD-M M12x50:% E TEZMHH LT, 7 ¥ A — D NEbZILT £ 3,

Naudokite HILTI HSD-G M12x50 ar HSD-M M12x50 reguliavimo jrankj, kad praplatintuméte marvinés apacia.

Izmantojiet iestatiS8anas riku HILTI HSD-G M12x50 vai HSD-M M12x50, lai paplasinatu enkuru apaksdalu.

Uza |-ghodda li tissettja HILTI HSD-G M12x50 jew HSD-M M12x50 biex twassa’ I-qgiegh tal-ankri.

Gebruik het gereedschap HILTI HSD-G M12x50 of HSD-M M12x50 om de onderkant van de ankers uit te rekken.

Za pomoca harzedzia do osadzania HILTI HSD-G M12x50 lub HSD-M M12x50 rozszerzy¢ dolng cze$¢ kotew.

Utilize a ferramenta de ajuste HILTI HSD-G M12x50 ou HSD-M M12x50 para alargar a parte inferior das ancoragens.

Folositi instrumentul de reglare HILTI HSD-G M12x50 sau HSD-M M12x50 pentru a largi partea inferioara a ancorelor.

[Ins pacluMpeHnst HUXKHEN YacTu aHKepoB UCMNOMb3yiTe ycTaHoBOYHOe ycTponcTeo HILTI HSD-G M12x50 nnun HSD-M M12x50.

Uporabite orodje za nastavitev HILTI HSD-G M12x50 ali HSD-M M12 x 50, da raz$irite dno sidra.

Anvand HILTI HSD-G M12x50 eller HSD-M M12x50 sattverktyget for att bredda ankarnas botten.

Na roz$irenie spodnej ¢asti kotiev pouzite nastavovaci nastroj HILTI HSD-G M12x50 alebo HSD-M M12x50.

43 147
1101-090-010AA




44147

Remove the covering cap from the leg structure of the TEQ One table, then lift the table and move to position the table’s bores above the holes.

Ol (368 Baaiall (AT aia e S Cung LeS ja g Baaiall wd ) o3 ¢l 5 J e il Baaie JSaa (Bl (e Andaadll Balaw ad )

CBanete nokpusalyata kanayka oT kpaka Ha macaTa TEQ One, cnef ToBa noBavMrHeTe Macata v 1 npuaBuxeTe, 3a Aa No3vMUMOHUpaTe AYNKUTE Ha
macaTa Haj HanpaBeHuTe AynKu.

i Teq One SBERAERE LHU N ZEIE, ARBELBHRT, R LEMEL LT,

Sundejte krytku z konstrukce nohy stolu TEQ One a pak stul zvednéte a posurite tak, aby otvory stolu byly nad otvory.

Entfernen Sie die Abdeckkappe von der Beinstruktur des Tisches TEQ One, heben Sie dann den Tisch an und positionieren Sie die Bohrungen des
Tisches oberhalb der Locher.

Flyt afdeekningslaget fra benkonstruktionen af TEQ One bordet, derefter loft bordet og flyt det til at placere bordets borehuller over hulene.

Eemaldage kattekork TEQ One laua jalastruktuurilt, seejarel tdstke lauda ja liigutage seda nii, et laua puuraugud asetuvad aukude kohale.

Retire la tapa de cobertura de la estructura de la pata de la mesa TEQ One, después levante la mesa y mueva a su posicion los taladros por encima
de los orificios.

Poista suojus TEQ One -pdydan jalkarakenteesta, siirra sitten poytaa siten, etta siihen poratut reidt osuvat alustassa oleviin reikiin.

Retirer le couvercle de protection de la structure de pieds de la table TEQ One, puis soulever la table et ajuster les trous de la table au-dessus des trous
contenant des chevilles a frapper-expansion.

AgaipéoaTe To KGAUPPa KGAuywng aTré Tn dour) Twv Todiwv Tou TEQ One table, 0Tn ouvéxeia onNkKWaoTe To TPATTEC! KOl HETOKIVNOEITE yIa va TOTTOBETACETE
TIG OTTEG TOU TPATTECIOU TTAVW ATTO TIG OTTEG.

Skinite pokrovni poklopac s postolja stola TEQ One, a zatim podignite stol i namjestite ga da provrti stola budu iznad rupa.

Tavolitsa el a TEQ One asztal tartdszerkezetérdl a takaré sapkat, majd emelje meg az asztalt és allitsa be ugy, hogy az asztalon talalhaté lyukak a
furatok f6lé keriljenek.

Rimuovere il cappuccio di copertura dalla struttura delle gambe del tavolo TEQ One, quindi sollevarlo e spostarlo per posizionare i fori sul tavolo sopra
i fori sulla base.

T I R=NT YT =TV OMEE» I N—F v v TRINLE T, IS, T =7V EFB EIF T T -7V ORESZFZLORD EIcEbEE T,

Nuimkite dengiamajj gaubtelj nuo ,TEQ One* stalo kojos konstrukcijos, tada stalg pakelkite ir nustatykite stalo kiaurymes vir$ skyliy.

Nonemiet vacinu no TEQ One galda kaju struktiras, péc tam paceliet galdu un parvietojiet, lai urbumi galda batu novietoti virs caurumiem.

Nenni I-kopert li jkopri s-struttura tas-sieq tal-mejda ta’ TEQ One, imbaghad gholli I-mejda biex tqgieghed it-tagqaba tal-mejda fil-pozizzjoni fuq it-toqob.

Verwijder het afdekkingskapje van de tafelpootstructuur van de TEQ One tafel. Til de tafel vervolgens op en plaats de tafel boven de gaten.

Zdja¢ zaslepke z podstawy stotu TEQ One, nastgpnie unie$¢ stot i przenies¢ go nad otwory wywiercone w podtozu.

Remova a tampa de cobertura da estrutura das pernas da mesa TEQ One e, em seguida, levante a mesa e mova-a de forma a posicionar os furos da
mesa por cima dos orificios.

Indepartati capacul de acoperire de pe structura piciorului mesei TEQ One, apoi ridicati masa si mutati-o astfel incat orificiile mesei sa fie pozitionate
deasupra gaurilor.

CHUMUTE 3aLlUUTHBIN KONMNa4yoK C KOHCTPYKLMKU HOoxXek cTona TEQ One, 3aTemM NpunogHMMUTE CTON M NEPEMECTUTE ero Tak, YTobbl BbICBEPIIEHHbIE
OTBEPCTUS CTONAa HaXOAUNUCH Ha OTBEPCTUSIMM.

Odstranite pokrov s strukture za noge mize TEQ One, nato dvignite mizo in se pomaknite, da namestite izvrtine mize nad luknje.

Ta bort skyddslocket fran benstrukturen till TEQ One-bordet och lyft sedan bordet och fér bordets borrhal i position éver halen.

Odstrante kryt z nohy stola TEQ One, potom nadvihnite st6l a posurite ho tak, aby sa jeho otvory nachadzali nad vyvitanymi otvormi.

1101-090-010AA




Position the table right over the holes and then screw in the galvanized hexagon screws. We advise inserting the screws gradually, making sure the table is positioned correctly
before tightening. Required torque: max 30 Nm.
dﬁﬁhngh@d\ ui ASBH} 5@)Aﬂhij| d\;d!_\caau w.\sxaauuu\_hu uﬁ)\.m.uh)‘ ?3 Ll wuﬂ\ d)!f:.h.a.mn.kha\
e s 30t staall o 5ell o slansall s 5 alSa)
MocTaBeTe MacaTta TOYHO Ha/J AyNKUTe U Crep ToBa 3aBUHTETE NOLMHKOBaHUTE BUHTOBE C LiecTorpaMHa rnasa. MpenopbyBamMe Aa nocTaBsiTe BUHTOBETE MOCTENEHHO, KakTo 1
[la ce yBepuTe, Ye MacaTa e pasnonoxeHa npaBuUHO Npeam 3aTtaraHeTo UM. Heo6xoaum BbPTSALY MOMEHT: Makc. 30 Nm.

HFRFBAESLRIIE 77, SRR AT/ A IRET, AR A SRET, e CRAE 15 BN 7 RO AL B IERESERR PR HUE: K 30 Nm,

Umistéte stul nad otvory a pak zasroubujte Sroub do pozinkovanych Sestihrannych Sroubd. Doporucujeme vkladat Srouby postupné, ujistéte se, Ze je stul ve spravné poloze a poté
dotahnéte. Potfebny moment: max 30 Nm.

Positionieren Sie den Tisch genau iber den Lochern und schrauben Sie dann die verzinkten Sechskantschrauben ein. Wir empfehlen, die Schrauben schrittweise einzusetzen und
vor dem Festziehen sicherzustellen, dass der Tisch richtig positioniert ist. Erforderliches Drehmoment: max. 30 Nm.

Placer bordet preecis over hulene og derefter skrue de galvaniserede sekskantede skruer ind. Vi anbefaler at indsaette skruene gradvis, for at veere sikker at bordet er placeret
korrekt fgr stramningen. Ngdvendige drejningsmoment: max. 30 Nm.

Asetage laud otse aukude peale ja seejarel kruvige sisse galvaanitud kuuskantkruvid. Soovitame kruvid jark-jargult sisse kruvida, veendudes enne kruvide kinnipinguldamist
pingutamist, et laud on diges asendis. Noutav jbumoment: max 30 Nm.

Coloque la mesa justo sobre los orificios y después atornille los tornillos hexagonales galvanizados. Aconsejamos introducir los tornillos gradualmente, asegurandose de que la
mesa se coloca correctamente antes del atornillado. Par requerido: max. 30 Nm.

Aseta poyta suoraan reikien paalle, ja kiinnita se paikalleen sinkityilla kuusikulmaruuveilla. Ruuvit kannattaa laittaa paikoilleen vaiheittain, ja ennen kiristamista on varmistettava,
etta poyta on oikeinpain. Vaadittu kiristysmomentti: maks. 30 Nm.

Placer la table exactement au-dessus des trous, puis visser les vis hexagonales galvanisées. Avant de serrer compléetement les vis, il estrecommandé de les insérer progressivement
en s’assurant que la table est correctement ajustée. Couple requis : 30 Nm au maximum.

TotroBeTAOTE TO TPATTE]I AKPIBWG TTAVW ATIO TIG OTTEG KAl META BIdWOTE TIG YyaABaviopéveg eEaywveg Bideg. Zag oupBouleloupe va ToTroBeTROETE TIG Bideg oTadIakd, BeBaiwbdeite
OTI TO TPATTE]) €ival OWOTA TOTTOBETNHEVO TIPIV OQigeTe. ATTaITOUPEVN POTTH: péyioTo 30 Nm.

Smijestite stol to¢no iznad rupa i zavijte pocincane Sesterokutne vijke. Preporu¢ujemo da vijke umetnete postepeno, pazeci da stol bude pravilno postavljen prije zatezanja. Potrebni
zakretni moment: max 30 Nm.

Allitsa be Ggy az asztalt, hogy pontosan a furatok f5lé keriiljén, és csavarozza be a galvanizalt hatszdglet(i csavarokat. Javasoljuk, hogy fokozatosan csavarja be a csavarokat, és
gy6z6djon meg arrél, hogy az asztal a megfelel6 helyzetben van, miel6tt szorosra hizna csavarokat. Sziikséges nyomaték: max. 30 Nm.

Posizionare il tavolo proprio sopra i fori e quindi avvitare le viti esagonali zincate. Si consiglia di inserire le viti gradualmente, assicurandosi che il piano sia posizionato correttamente
prima del serraggio. Coppia richiesta: max 30 Nm.

T—T N ROE FICEDE, HI Ay FENTNAX D 2MDOE T, TOE, AP RRLAIEANL, HDNITZHNCT —TUBELWEICH 2 e 2R T2 e 2 BEIDLET, LR
kL2 £ K30 Nm,

Stalo padétj nustatykite taip, kad jis baty tiksliai vir§ skyliy ir tada priverzkite cinkuotus SeSiakampius varztus. Rekomenduojame varztus priverzti palaipsniui ir prie$ galutinai
priverziant jsitikinti, kad stalo padétis tinkama. Reikalingas sukimo momentas: maks. 30 Nm.

Novietojiet galdu tieSi virs caurumiem un péc tam ieskravéjiet cinkotas seSstara skraves. leteikts skrives ievietot pakapeniski, pirms pievilkSanas parliecinieties, ka galds ir
novietots pareizi. NepiecieSamais griezes moments: maks. 30 Nm.

Qieghed il-mejda ezatt fuq it-toqob u mbaghad invithom fil-viti heksagonali. Ahna nirrakkomandaw li I-viti jiddahhlu gradwalment, u billi taghmel zgur li jkunu pozizjonati korettament
gabel ma jigu ssikkati. Tork mehtieg; mass 30 Nm

Plaats de tafel boven de gaten en draai de gegalvaniseerde zeskantschroeven vast. Wij raden het aan om de schroeven geleidelijk aan vast te draaien en er zeker van te zijn dat de
tafel correct is geplaatst voor het vastdraaien. Vereiste koppel: max 30 Nm.

Ustawi¢ stét nad otworami i wprowadzi¢ do nich ocynkowane $ruby szesciokgtne. Zaleca sig stopniowe wkrecanie $rub, a przed ich dokrgceniem upewni¢ sig, ze stot jest
prawidtowo ustawiony. Wymagany moment obrotowy: maks. 30 Nm.

Posicione a mesa sobre os orificios e, em seguida, aparafuse os parafusos sextavados galvanizados. Recomendamos inserir os parafusos gradualmente, certificando-se de que
a mesa esta posicionada corretamente antes de apertar. Binario necessario: max. 30 Nm.

Pozitionati masa exact deasupra orificiilor si apoi strangeti suruburile zincate hexagonale. Va recomandam sa introduceti suruburile treptat, asigurandu-va ca masa este pozitionata
corect inainte de strangere. Cuplu necesar: max 30 Nm.

Pacnonoxute cTon npsiMo Haj OTBEPCTUSIMU U 3aTSHWTE OLMHKOBAHHbIE BUHTbI C LUECTUrPaHHO ronoBkon. PekoMeHayeTcst BCTABMSATh BUHTLI NOCTENEHHO, y6eaumswmcs B
npaBUIIbHOM MONOXeHWN cTona nepeq 3aTarusaHneM. Heo6xoauMbIi MOMEHT 3aTsxku: makc. 30 Hm.

Mizo namestite desno €ez luknje in nato privijte pocinkane Sesterokotne vijake. Svetujemo, da vijake vstavite postopoma; pri tem pazite, da je miza pravilno names¢ena pred
zategovanjem. Potreben navor: najve¢ 30 Nm.

Positionera bordet ratt 6ver halen och skruva sedan in de galvaniserade sexkantskruvarna. Det rekommenderas att skruvarna fors in gradvis och att bordets korrekta position
kontrolleras innan atdragning. Erforderligt vridmoment: max 30 Nm.

Umiestnite st6l priamo nad otvory a potom zaskrutkujte pozinkované Sesthranné skrutky. Odporu¢ame vkladat skrutky postupne a pred utiahnutim skontrolovat, i je stél spravne
umiestneny. PoZzadovany utahovaci moment: max. 30 NM.

45 |47
1101-090-010AA




46 | 47

Put the covering cap back to its proper place. Before using the table, please check if the table is fix and cannot be moved from the installation area.

%SA\M@LQSF(:LJL@LUUAJSU\@ﬁ‘BJ.;A.\A}\(:\A;:\M\LLEJﬂhw@&d\@aﬁ@;&d\bd\@@a

MocTaBeTte nokpueallaTa Kana4ka OGpaTHO Ha MSICTOTO 1. I'Ipe,qm Aa n3nonsearte macarta, Mond, NnpoBepeTe ganu macarta e CbI/IKCI/IpaHa N HEe MOXe
na 6bvae npemecTteHa OT 30HaTa Ha MOHTaxX.

TEE MR AR (AT, SRERTEECEE, BASBEIH 2 MmN,

Vlozte krytu zpét na své misto. Pfed pouzitim stolu zkontrolujte, zda je stlil pevny a nelze jej z mista instalace posunout.

Setzen Sie die Abdeckkappe wieder an ihren korrekten Platz. Bevor Sie den Tisch verwenden, uberprufen Sie bitte, ob der Tisch sicher steht und nicht
aus dem Installationsbereich bewegt werden kann.

Laeg afdeekningslaget tilbage pa dens rigtige plads. Far bordet bruges, check venligst om bordet er fikseret og kan ikke flyttes fra monteringsomradet.

Pange kattekork selle digesse kohta tagasi. Enne laua kasutamist kontrollige palun, kas laud on kindlalt fikseeritud ja seda ei saa paigalduskohast ara
ligutada.

Coloque la tapa de cobertura nuevamente en su lugar correspondiente. Por favor, antes de usar la mesa compruebe sila mesa esta fijada y no se puede
mover de la zona de instalacion.

Laita suojus takaisin paikalleen. Ennen kuin kaytat poytaa, varmista, etté se on lujasti paikallaan eika se paase siirtymaan asennuspaikaltaan.

Remettre le couvercle de protection a sa place. Avant d'utiliser la table, vérifier si la table est bien fixée et ne peut pas étre déplacée de la zone
d’installation.

EmavaromoBetoTe 10 KGAUppa oTnv KAat@AANAN Béon. Mpiv XxpnoluoTToIoEeTe TO TPATTEQ €AEYETE OTI aQuTO gival oTaBePS Kal OTI dev PTTOPET va
JETAKIVNOE aTTd TNV TTEPIOXN EyKATAOTAONG.

Vratite poklopac na odgovaraju¢e mjesto. Prije upotrebe stola, uvjerite se da je stol postavljen ispravno i da se ne moze pomaknuti s instalacijskog
podrucja.

Tegye vissza a takaré sapkat a helyére. Az asztal hasznalatba vétele el6tt ellenérizze, hogy az asztal biztosan all és nem lehet elmozditani a telepités
helyérél.

Riposizionare il tappo di copertura nella posizione corretta. Prima di utilizzare il tavolo, verificare che sia ben fissato a terra e non possa essere spostato
dal luogo di installazione

AN=F vy TETOBIMIRLES, 77V T N, 7= UHBEESNTOT, ZESHMPSEHA L VIRETH 2 I 2R L TLEE W,

Vel uzdékite dengiamajj gaubtelj atgal j vietg. Prie$ stalo naudojimg patikrinkite, ar stalas tvirtai stovi ir jo negalima pajudinti i montavimo vietos.

Novietojiet parsega vacinu atpakal pareizaja vieta. Pirms galda lietoSanas, lidzu, parbaudiet, vai galds ir nofikséts un vai to nevar parvietot no instalacijas
zonas.

Qieghed il-kappa li tkopri lura f'postha. Qabel ma tuza I-medja, jekk joghgbok ac¢¢erta li I-mejda hija mwahhla u ma tistax ticcaglag minn fejn tgeghdet.

Plaats het afdekkingskapje weer op zijn plek. Voor de tafel te gebruiken, controleer of de tafel vast staat en niet van het installatiegebied verwijderd kan
worden.

Zatozy¢ zaslepke z powrotem na wtasciwe miejsce. Przed uzyciem stotu sprawdzi¢, czy stét jest stabilny i nie mozna go przesung¢ z miejsca mocowania.

Volte a colocar a tampa de cobertura no seu devido lugar. Antes de utilizar a mesa, verifique se esta fixa e ndo se desloca da area de instalagdo.

Puneti inapoi capacul la locul s&u. Inainte de folosirea mesei, asigurati-vé ca masa este fix4 si nu poate fi mutata din zona in care a fost instalata.

YcTaHoBUTe 3alUTHBIA Konnayok Ha MecTo. MNepen ucnonb3oBaHMeM cTona HeobxoaAuMo yAOCTOBEPUTLCS B TOM, YTO OH 3aUKCUPOBAH U He
cABuraeTcs ¢ MecTta yCTaHOBKN.

Pokrov vrnite na svoje mesto. Pred uporabo preglednice preverite, ali je pritrjena in je ni mogo¢e premakniti iz obmocja namestitve.

Satt tillbaka skyddslocket pa rétt plats. Innan du anvander bordet kontrollera att bordet sitter fast och inte kan flyttas fran installationsomradet.

Nasadte kryt spat na miesto. Pred pouZitim stola skontrolujte, i je pevny a ¢€i sa neda presunut z oblasti inStalacie.

1101-090-010AA







O

QY
LI

ONE
OWNER'S
MANUAL




